m 65 XC <2008><US><6075H6>

EXHAUST SYSTEM
4758
| ®“:r® -
~ .. e
r
0~ ®
.
. ®
1
.\
‘.\ \\
S )\
@ :'
@D =@
Pos Part Number Description Additional Text Quantity
1 46105007000 EXHAUST PIPE 65 SX 2002 1.00
2* 46105079200 EXHAUST SILENCER 65 XC 2008 1.00
3 45105079056 ROCKWOOL PREFOMED 50 2002 110 GRAMM TOTAL 1.00
WEIGHT
4 54605057000 RUBBER SLEEVE D=21MM/23MM '93 125/200 SX, 125 EXC 1.00
5 50305016000 TEN.SPRING L=62MM EY.MOVEABLE 2.00
6 0770350030 O-ring 35x3 Viton 70 1.00
7* 0024060156 HH collar screw M6x15 TX30 ONLY USA 2.00
8* 0025060166 HH collar screw M6x16 TX30 2.00
9 54603048100 clip nut M6 3.00




10 50305012000 Silent block for exhaust pipe 2.00
11 54605068000 EXHAUST BRACKET RUBBER BLACK 1.00
12 54605069000 BUSHING 7,5X12X28X7,8 '96 2.00
13* 0025060306 HH collar screw M6x30 TX30 1.00
14 0137060003 spring washer DIN 137 B - 6 1.00
99 00050000812 EXHAUST HARDWARE KIT MINI 1.00

* = New part




